

Usage and Safety of Direct Oral Anticoagulants at Patients with Atrial Fibrillation and Planned Diagnostic Procedures, Interventions, and Surgery

Mornar Jelavić, Marko; Krstačić, Goran; Pintarić, Hrvoje

Source / Izvornik: **Heart and Mind, 2019, 3, 1 - 6**

Journal article, Published version

Rad u časopisu, Objavljena verzija rada (izdavačev PDF)

https://doi.org/10.4103/hm.hm_61_19

Permanent link / Trajna poveznica: <https://um.nsk.hr/um:nbn:hr:127:885761>

Rights / Prava: [Attribution-NonCommercial-ShareAlike 4.0 International](#) / [Imenovanje-Nekomercijalno-Dijeli pod istim uvjetima 4.0 međunarodna](#)

Download date / Datum preuzimanja: **2024-11-27**



Repository / Repozitorij:

[University of Zagreb School of Dental Medicine
Repository](#)



Usage and Safety of Direct Oral Anticoagulants at Patients with Atrial Fibrillation and Planned Diagnostic Procedures, Interventions, and Surgery

Marko Mornar Jelavic^{1,2}, Goran Krstacic^{1,3,4}, Hrvoje Pintaric^{2,5}

¹Institute for Cardiovascular Prevention and Rehabilitation, ²School of Dental Medicine, University of Zagreb, Zagreb, ³The Faculty of Medicine, Josip Juraj Strossmayer University of Osijek, Osijek, ⁴University of Applied Health Sciences, ⁵Department of Emergency Medicine, Internal Medicine Clinic, Sestre Milosrdnice University Hospital Center, Zagreb, Croatia

Abstract

Atrial fibrillation (AF) affects about 2% of the population, with the increasing prevalence with age. It is associated with poorer quality of life, effort intolerance, frequent hospitalizations, heart failure, and increased risk of systemic embolization, stroke, and mortality. Warfarin has been the only choice of chronic anticoagulant therapy for over 50 years. Its disadvantages are reflected by interaction with various foods, drugs, and alcohol, while its action is highly dependent on liver function, age, and genetic background. Administration of direct oral anticoagulants (DOACs) to patients with AF and acceptable bleeding risk reduces the risk of systemic thromboembolic complications and stroke; these drugs are superior or at least as effective as warfarin. Their use is safer than warfarin in terms of reduced risk of major bleeding. This is a group of drugs with wide clinical use, except in patients with severely impaired renal and hepatic function. Proper use is a guarantee of the safety of DOACs, which in the future will be even more pronounced with the advent of new antidotes, such as Praxbind.

Keywords: Atrial fibrillation, direct oral anticoagulant, risk reduction, safety, stroke, thromboembolism, warfarin

INTRODUCTION

Atrial fibrillation (AF) affects about 2% of the population. Its prevalence increases with age and about 15% of the population aged 80 years has this arrhythmia. It is associated with poorer quality of life, effort intolerance, frequent hospitalizations, heart failure, and increased risk of systemic embolization, stroke, and mortality.^[1-3] In developed countries, the majority of patients have nonvalvular AF, while the less have valvular AF due to moderate/severe mitral stenosis and/or mechanical valves.^[1-3] It is classified as follows:

- Paroxysmal AF – Self-terminating, in most cases within 48 h. Some AF paroxysms may continue up to 7 days. AF episodes that are cardioverted within 7 days should be considered paroxysmal
- Persistent AF – Lasts longer than 7 days, including episodes that are terminated by cardioversion, either with drugs or by direct current cardioversion, after 7 days or more

- Long-standing persistent AF – Continuous AF lasting for at least 1 year when it is decided to adopt a rhythm control strategy and
- Permanent AF – It is accepted by the patient and physician. Hence, rhythm control interventions are not pursued in patients with permanent AF. Should a rhythm control strategy be adopted, the arrhythmia would be reclassified as a long-standing persistent AF.

Warfarin, a Vitamin K antagonist, has been the only choice of chronic anticoagulant therapy for over 50 years. Its disadvantages are reflected by interaction with various foods, drugs, and alcohol, while its action is highly dependent on liver function, age, and genetic background (polymorphism of the

Address for correspondence: Dr. Marko Mornar Jelavic, Institute for Cardiovascular Prevention and Rehabilitation, Draskoviceva 13, HR-10000, Zagreb, Croatia.
E-mail: mjelavic@yahoo.com

Received: 22-09-19; Accepted: 25-09-19; Published: 12-11-19.

Access this article online

Quick Response Code:



Website:
www.heartmindjournal.org

DOI:
10.4103/hm.hm_61_19

This is an open access journal, and articles are distributed under the terms of the Creative Commons Attribution-NonCommercial-ShareAlike 4.0 License, which allows others to remix, tweak, and build upon the work non-commercially, as long as appropriate credit is given and the new creations are licensed under the identical terms.

For reprints contact: reprints@medknow.com

How to cite this article: Jelavic MM, Krstacic G, Pintaric H. Usage and safety of direct oral anticoagulants at patients with atrial fibrillation and planned diagnostic procedures, interventions, and surgery. Heart Mind 2019;3:1-6.

cytochrome P-2C9 enzyme). Warfarin efficacy is evaluated periodically by monitoring prothrombin time (PT) and international normalized ratio (INR). Despite the widespread availability of the drug and a clear indication of its use, a number of patients do not take it or have no INR values in the therapeutic range. In the past few years, several drugs from the direct oral anticoagulants (DOACs) have appeared on the market that are equally (or more) effective, safer, and more suitable than warfarin, and include dabigatran, apixaban, and rivaroxaban.^[1-9]

According to the European Society of Cardiology and American College of Cardiology/American Heart Association guidelines, indications for the use of anticoagulant therapy at patients with AF are based on an assessment of the risk of thromboembolic events and bleeding by using the:^[1-3]

- CHADS-VASc (heart failure [1 point], hypertension [1 point], age ≥ 75 years [2 points], diabetes [1 point], stroke/transient ischemic attack/thromboembolism [2 points], vascular disease [1 point], age 65–74 years [1 point], female gender [1 point]) and
- HAS-BLED scoring systems (hypertension [1 point], liver and kidney failure [2 points, 1 point for each one], stroke [1 point], bleeding [1 point], labile INR value [1 point], age >65 years [1 point], drugs and alcohol [2 points, 1 point for each one]), respectively.

Oral anticoagulation therapy to prevent thromboembolism is recommended for all male AF patients with a CHADS-VASc score of 2 or more and all females with AF with CHADS-VASc score of 3 or more (Class I, Level A). Oral anticoagulation therapy to prevent thromboembolism should be considered in male AF patients with a CHADS-VASc score of 1 and in female AF patients with a CHADS-VASc score of 2 (Class IIa, Level B). Vitamin K antagonist therapy (INR 2–3 or higher) is recommended for stroke prevention in AF patients with moderate-to-severe mitral stenosis or mechanical heart valves (Class I, Level B). When oral anticoagulation is initiated in a patient with AF who is eligible for a DOAC, a DOAC is recommended in a preference to a Vitamin K antagonist (Class I, Level A). AF patients already on treatment with a Vitamin K antagonist may be considered for DOAC treatment if time in therapeutic range is not well controlled despite good adherence, or if patient preference without contraindications to DOAC (e.g., prosthetic valve) (Class IIb, Level A). Antiplatelet monotherapy is not recommended for stroke prevention in AF patients, regardless of stroke risk (Class III, Level A). Selection of anticoagulant therapy should be based on the risk of thromboembolism, irrespective of whether the AF pattern is paroxysmal, persistent, or permanent (Class I, Level II). In patients with atrial flutter, anticoagulant therapy is recommended according to the same risk profile used for AF (Class I, Level C).

A high HAS-BLED score (values ≥ 3) is not a contraindication to the use of anticoagulant therapy, but with increased caution and recommendation of correction of corrective

factors (hypertension, withdrawal/replacement of certain drugs that do not interact with anticoagulants).^[1-3]

DIRECT ORAL ANTICOAGULANT DRUGS

Dabigatran

Dabigatran-etexilate is the first drug approved by the regulatory bodies after results of Randomized Evaluation of the Long-term Anticoagulant Therapy (RE-LY) study.^[10] It is approved for the prevention of stroke and systemic embolization in adult patients with nonvalvular AF, and in the primary prevention, acute treatment, and secondary prevention of venous thromboembolism (VTE). It is a small synthetic molecule (analog in hirudin), a direct inhibitor of thrombin (Factor IIa of coagulation cascade), which prevents the conversion of fibrinogen to fibrin and thus clot formation.^[10]

Pharmacological properties

Inactive prodrug dabigatran-etexilate is converted into active dabigatran by digestive, plasma, and hepatic esterases. Dabigatran-etexilate is not metabolized with P450 liver enzymes, thus avoiding drug–drug interactions with cytochrome P450 substrates. However, about 20% of the created dabigatran is conjugated with glucuronic acid and such conjugates may have an active role and interact with other drugs. Finally, drugs that reduce the activity of the P-glycoprotein (P-gp) enzyme in the intestinal epithelium (amiodarone, quinidine, verapamil, and antifungals) increases the absorption of dabigatran-etexilate and the concentration of the active drug in the plasma. The primary route of elimination is renal (80%–85%) and less via the biliary tract.^[11-10]

Efficiency and safety profile

Dabigatran is more effective than warfarin in stroke prevention and systemic embolism in patients with nonvalvular AF (RE-LY study). The risk of stroke or systemic embolism was reduced by 35%. The safety profile is reflected in the risk of bleeding. Usage of dabigatran in a daily dose (150 mg twice daily) results with equal risk of major bleeding in comparison with warfarin. However, it reduces the risk of intracranial and minor bleeding.^[11-10]

Dosage and route of administration

Dabigatran-etexilate is administered orally, not related with food. The daily dose depends on renal and hepatic function. Renal function is assessed by creatinine clearance (CrCl) calculated by the Cockcroft–Gault formula. People with CrCl >50 mL/min are taking the drug at full dose. In the elderly (>80 years), high risk of bleeding (HAS-BLED ≥ 3), interaction with other drugs (i.e., verapamil), or CrCl 30–49 mL/min, the dose is reduced to 110 mg $\times 2$ daily. The administration of the drug is contraindicated at CrCl <30 mL/min, although according to the Food and Drug Administration recommendations, it can be applied at CrCl 15–30 mL/min, at a dose of 75 mg $\times 2$ daily with special caution, and preferably discontinuation of therapy. Renal function is monitored once a year (CrCl ≥ 60 mL/min), every 6 months (CrCl 30–60 mL/min), and every 3 months (CrCl 15–30 mL/min).^[11-10]

Patients with mild-to-moderate liver damage (Child-Pugh Classes A and B) can take dabigatran-etexilate, while in more severe cases (Child-Pugh C), its usage is contraindicated. Its usage in pregnancy and during lactation is contraindicated. The forgotten dose can still be taken up to 6 h before the next scheduled dose according to the dosing schedule. If these 6 h elapse, the missed dose is skipped. Dabigatran has a predictable effect and does not require routine coagulation monitoring but can be done by determining activated partial thromboplastin time (APTT) and thrombin time (TT).^[1-10]

Interaction with other drugs

The concomitant administration of dabigatran-etexilate with a group of potent P-gp inhibitors (systemic ketoconazole, cyclosporine, itraconazole, dronedarone, and tacrolimus) is contraindicated. Caution should be exercised with mild-to-moderate P-gp inhibitors (amiodarone, posaconazole, quinidine, verapamil, and ticagrelor), with dose reduction to 110 mg \times 2 daily. Antacids and proton-pump inhibitors may reduce the concentration of dabigatran, so it should be taken 2 h before the above medicines. Concomitant administration of P-gp inducers (rifampicin, St. John's wort, carbamazepine, and phenytoin) may decrease the concentration of dabigatran and should be avoided.^[1-10]

Diagnostic procedures, interventions, and surgery

Minor bleeding risk (cataracts, glaucoma, extraction of 1–3 teeth, periodontal procedures, abscess incision, implant placement, endoscopy without surgery, and small surgical procedures on the skin) do not necessarily require discontinuation of therapy; it is enough a minimum of 12 h from the last dose to the beginning of surgery. The drug is reintroduced at least 6 h after the procedure.^[1-10]

Low bleeding risk (endoscopy with biopsies, electrophysiology with catheter ablation of right-sided supraventricular tachycardia, noncoronary angiography, pacemaker, or cardioverter-defibrillator placement) requires the cessation of the drug, depending on renal function for at least 24 h (CrCl \geq 80 mL/min), 36 h (CrCl 50–80 mL/min), and 48 h (CrCl 30–50 mL/min) before the procedure.^[1-10]

High bleeding risk (catheter ablation of left-sided supraventricular tachycardia, spinal/epidural anesthesia, lumbar puncture, thoracic surgery, abdominal surgery, major orthopedic surgery, liver biopsy, transurethral resection of the prostate, kidney biopsy, and lithotripsy kidney stones) requires the cessation of the drug, depending on renal function at a minimum of 48 h (CrCl \geq 80 mL/min), 72 h (CrCl 50–80 mL/min), and 96 h (CrCl 30–50 mL/min) before the procedure.^[1-10]

After a procedure with immediate and complete hemostasis, dabigatran can be generally resumed 6–8 h after the end of the intervention. After other surgical interventions, treatment continues after 48–72 h; the initiation of thromboembolism prophylaxis (enoxaparin) should be performed 6–8 h after reaching complete hemostasis.^[1-10]

Rivaroxaban

Rivaroxaban is the second approved drug and the first direct oral inhibitor of clotting Factor Xa.^[11] It was approved for the prevention of stroke and systemic embolization in adult patients with nonvalvular AF, and in primary prevention, acute treatment, and secondary prevention of VTE, based on the results of rivaroxaban versus warfarin and nonvalvular AF (ROCKET-AF) study. Rivaroxaban is an unusually important factor that links the internal and external pathways of blood clotting and thus determines thrombin formation.^[11]

Pharmacological properties

It is rapidly absorbed after oral administration in an active form; about two-third of the dose is metabolized by the liver cytochrome P-450, half of which is excreted in feces and the other half in the urine. A third of the remaining dose is eliminated unchanged via the kidney. Thus, about 60% of the drug is eliminated via the urinary tract. It has a predictable effect, so routine coagulation monitoring is not required but can be done by determining anti-Xa activity.^[1-9,11]

Efficiency and safety profile

Rivaroxaban is noninferior (equally effective) to warfarin in stroke prevention and systemic embolization in patients with nonvalvular AF (ROCKET-AF study). Administration of rivaroxaban at a daily dose (20 mg once daily) results in a reduced risk of major and intracranial bleeding in comparison with warfarin.^[1-9,11]

Dosage and route of administration

It is administered orally, at a daily dose of 20 mg once daily, with food, or within 2 h after a meal. People with CrCl $>$ 50 mL/min are taking the drug at full dose. In patients with CrCl 15–49/min, or high bleeding risk (HAS-BLED \geq 3), the dose should be reduced to 15 mg once daily, while for worse renal function, the use of rivaroxaban is contraindicated. Renal function is monitored once a year (CrCl \geq 60 mL/min), every 6 months (CrCl 30–60 mL/min), and every 3 months (CrCl 15–30 mL/min).^[1-7,9] Patients with mild hepatic impairment (Child-Pugh Class A) may take rivaroxaban with increased caution, whereas in more severe impairment (Child-Pugh Class B and C), its usage is contraindicated. Its usage in pregnancy and during lactation is contraindicated. Missed dose should be taken immediately, with emphasize that two doses may not be taken on the same day.^[1-9,11]

Interaction with other drugs

The concomitant use of rivaroxaban with potent inhibitors of P-4503A4 and P-gp enzymes (ketoconazole, itraconazole, voriconazole, posaconazole, and ritonavir) is contraindicated.^[1-9,11]

Diagnostic procedures, interventions, and surgery

Minor bleeding risk (cataracts, glaucoma, extraction of 1–3 teeth, periodontal procedures, abscess incision, implant placement, endoscopy without surgery, and small surgical procedures on the skin) do not necessarily require discontinuation of the drug; it is enough a minimum of 24 h

from the last dose to the beginning of surgery. The drug is reintroduced at least 6 h after the procedure.^[1-9,11]

Low bleeding risk (endoscopy with biopsies, electrophysiology with catheter ablation of right-sided supraventricular tachycardia, noncoronary angiography, pacemaker, or cardioverter-defibrillator placement) requires the cessation of the drug, depending on renal function for at least 24 h (CrCl \geq 30 mL/min) and 36 h (CrCl 15–30 mL/min) before the procedure.^[1-9,11]

High bleeding risk (catheter ablation of left-sided supraventricular tachycardia, spinal/epidural anesthesia, lumbar puncture, thoracic surgery, abdominal surgery, major orthopedic surgery, liver biopsy, transurethral resection of the prostate, kidney biopsy, and lithotripsy kidney stones) requires the cessation of the drug for at least 48 h before the procedure and not dependent about renal function.^[1-9,11]

For procedures with rapid and complete hemostasis, rivaroxaban administration may be continued for 6–8 h after the intervention. After other surgical interventions, treatment continues after 48–72 h; the initiation of thromboembolism prophylaxis (enoxaparin) should be performed 6–8 h after reaching complete hemostasis.^[1-9,11]

Apixaban

Apixaban also belongs to the group of direct inhibitors of clotting Factor Xa. It was approved according to the results of apixaban versus warfarin in patients with AF (ARISTOTLE) study, for the prevention of stroke and systemic embolization in adult patients with nonvalvular AF, and in primary prevention, acute treatment, and secondary prevention of VTE.^[1-9,12]

Pharmacological properties

The drug is administered in the active form. It is rapidly absorbed after oral administration and (like rivaroxaban) metabolized by the liver cytochrome P-450 and P-4503A4 isoenzymes. The drug has a dual-elimination pathway: 27% is excreted by the kidney and the rest by stool. It has a predictable effect, so routine coagulation monitoring is not required but can be done by determining anti-Xa activity.^[1-9,12]

Efficiency and safety profile

Apixaban is more effective than warfarin in the prevention of stroke and systemic embolization in patients with nonvalvular AF (ARISTOTLE study). The safety profile is reflected in the risk of bleeding. The use of apixaban at a daily dose (5 mg twice daily) reduces the risk of major and minor bleedings in comparison with warfarin.^[1-9,12]

Dosage and route of administration

It is administered orally, at a dose of 5 mg twice daily, with food or within 2 h after a meal. The daily dose depends on renal and hepatic function. People with CrCl \geq 30 mL/min take the drug depending on age (\geq 80 years), body weight (\leq 60 kg), and serum creatinine (\geq 133 mmol/L). If there are more than one of the mentioned features, apixaban is taken in a reduced dosage (2.5 mg twice daily).^[1-9,12] In the case of patients with

CrCl 15–29 mL/min, the dose should be reduced to 2.5 mg twice daily, while in more severe renal dysfunction administration is contraindicated. Renal function is monitored once a year (CrCl \geq 60 mL/min), every 6 months (CrCl 30–60 mL/min) and every 3 months (CrCl 15–30 mL/min).^[1-9,12] Patients with mild or moderate hepatic impairment (Child-Pugh Class A and B) may take apixaban, whereas in severe (Child-Pugh Class C) cases, administration is contraindicated. Its usage in pregnancy and during lactation is contraindicated. If the case of forgotten dose, patient must take the medicine immediately and then continue to take twice a day as before.^[1-9,12]

Interaction with other drugs

It is contraindicated to use of apixaban with potent inhibitors of P-4503A4 and P-gp enzymes (ketoconazole, itraconazole, voriconazole, posaconazole, and ritonavir).^[1-9,12]

Diagnostic procedures, interventions, and surgery

Minor bleeding risk (cataracts, glaucoma, extraction of 1–3 teeth, periodontal procedures, abscess incision, implant placement, endoscopy without surgery, and small surgical procedures on the skin) do not necessarily require discontinuation of the drug, it is enough a minimum of 12 h from the last dose to the beginning of surgery. The drug is reintroduced at least 6 h after the procedure.^[1-9,12]

Low bleeding risk (endoscopy with biopsies, electrophysiology with catheter ablation of right-sided supraventricular tachycardia, noncoronary angiography, pacemaker, or cardioverter defibrillator placement) requires discontinuation of the drug depending on renal function for at least 24 h (CrCl \geq 30 mL/min) and 36 h (CrCl 15–30 mL/min) before the procedure.^[1-9,12]

High bleeding risk (catheter ablation of left-sided supraventricular tachycardia, spinal/epidural anesthesia, lumbar puncture, thoracic surgery, abdominal surgery, major orthopedic surgery, liver biopsy, transurethral resection of the prostate, kidney biopsy, and lithotripsy kidney stones) requires the cessation of the drug for at least 48 h before the procedure and not dependent about renal function.^[1-9,12]

For procedures with rapid and complete hemostasis, rivaroxaban administration may be continued for 6–8 h after the intervention. After other surgical interventions, treatment continues after 48–72 h; the initiation of thromboembolism prophylaxis (enoxaparin) should be performed 6–8 h after reaching complete hemostasis.^[1-9,12]

Other considerations

Preoperative bridging with low molecular weight heparin or heparin is not recommended at patients treated with DOAC since the predictable waning of the anticoagulation effect allows properly timed short-term cessation of DOAC therapy before surgery.

If an emergency intervention is required, the DOAC should be discontinued immediately. Immediate procedures (e.g., organ or life-saving traumatic, cardiac, vascular, neurosurgical)

need to be performed within minutes of the decision to operate and cannot be delayed. In these cases, reversal with idarucizumab (for dabigatran) and andexanet alfa (for rivaroxaban and apixaban) or with prothrombin complex concentrates (PCCs) if reversal agents are not available should be considered, especially in moderate-to-high hemorrhagic risk procedures.^[13-17] If no specific reversal agent is available, it may be advisable to perform immediate (and urgent) procedures under general rather than spinal anesthesia due the risk of epidural hematoma.

Urgent procedures (e.g., intervention for acute onset or clinical deterioration of potentially life-threatening conditions, conditions that may threaten the survival of limb or organ, fixation of fractures, relief of pain, or other distressing symptoms) need to be performed within hours of the decision to operate. In these situations, surgery or intervention should be deferred, if possible, until at least 12 h and ideally 24 h after the last dose. Furthermore, coagulation test results can be awaited in this situation to gauge the necessity for reversal or application of PCCs. Expedite procedures (patients requiring early treatment where the condition is not an immediate threat to life, limb, or organ survival) should be performed within days of decision to operate. In these situations, interruption of DOAC should follow the proposed rules for elective surgery.

In all such situations, a full panel of coagulation assays (PT, APTT, anti-FXa for rivaroxaban/apixaban, diluted TT/ ecarin chromogenic assay for dabigatran) should be obtained in order to assess the coagulation status of the patient. Even if in the emergency situation application of pro-hemostatic agents will not be postponed, results of these initial tests may have implications for further treatment during the ensuing hours.

Direct oral anticoagulant in renal impairment and the elderly

With varying degrees of renal impairment, dabigatran-etexilate is the most potent in reducing the risk of adverse thromboembolic events in comparison to well-controlled warfarin. With respect to significant bleeding, apixaban has the best safety profile. In the elderly (≥ 75 years), dabigatran-etexilate again has a better efficacy and safety profile compared to well-controlled warfarin.^[1-12,18]

BLEEDING COMPLICATIONS

If bleeding occurs, the drug should be discontinued immediately. In these cases, determination of APTT and TT (dabigatran) and Factor Xa activity (apixaban, rivaroxaban) may help. General measures include hemostasis, hydration, maintenance of diuresis, blood transfusion, and waiting for the drug to be metabolized and excreted. The use of activated carbon can help to reduce the absorption of dabigatran and rivaroxaban. Dabigatran is dialysable, while the remaining two drugs cannot be removed by dialysis. In more severe bleeding cases, the prothrombin complex (25 U/kg) may be used. The administration of recombinant Factor VIIa is also considered. Dabigatran antidote (idarucizumab), a defragmented

monoclonal antibody with a high affinity for dabigatran, is available on the market. Other drugs are andexanet alfa (recombinant Factor Xa, an antidote for rivaroxaban and apixaban) and aripazine, a small synthetic molecule that eliminates the effect of all DOACs and heparin.^[1-18]

SAFETY OF DIRECT ORAL ANTICOAGULANT APPLICATION IN CERTAIN CLINICAL SITUATIONS

In everyday clinical practice, there are certain situations, in which the use of one DOAK in patients with AF is more effective/safer than another, as follows: moderate renal failure (CrCl 30–50 mL/min) – recommended rivaroxaban or apixaban; increased risk of gastrointestinal bleeding-recommended apixaban; increased risk of bleeding from mucous membranes (upper respiratory system, genitourinary) – recommended dabigatran; recent ischemic stroke on warfarin-dabigatran – recommended; recent acute coronary syndrome – recommended rivaroxaban; moderate/severe heart failure – recommended dabigatran; a parallel treatment of thromboembolism/deep vein thrombosis or the prevention of recurrence-rivaroxaban or apixaban; poor patient compliance – recommended single-dose rivaroxaban; and enteral administration-recommended rivaroxaban or apixaban.^[1-18]

CONCLUSION

Administration of DOACs to patients with AF and acceptable bleeding risk reduces the risk of systemic thromboembolic complications and stroke; these drugs are superior or at least as effective as warfarin. Their use is safer than warfarin in terms of reduced risk of major bleeding. This is a group of drugs with wide clinical use, except in patients with severely impaired renal and hepatic function. Proper use is a guarantee of the safety of DOACs, which in the future will be even more pronounced with the advent of new antidotes, such as Praxbind.

Financial support and sponsorship

None.

Conflicts of interest

There are no conflicts of interest.

REFERENCES

1. Kirchhof P, Benussi S, Kotecha D, Ahlsson A, Atar D, Casadei B, *et al.* 2016 ESC guidelines for the management of atrial fibrillation developed in collaboration with EACTS. *Eur J Cardiothorac Surg* 2016;50:e1-88.
2. January CT, Wann LS, Calkins H, Chen LY, Cigarroa JE, Cleveland JC Jr, *et al.* 2019 AHA/ACC/HRS focused update of the 2014 AHA/ACC/HRS guideline for the management of patients with atrial fibrillation: A report of the American College of Cardiology/American Heart Association task force on clinical practice guidelines and the Heart Rhythm Society. *J Am Coll Cardiol* 2019;74:104-32.
3. Steffel J, Verhamme P, Potpara TS, Albaladejo P, Antz M, Desteghe L, *et al.* The 2018 European Heart Rhythm association practical guide on the use of non-Vitamin K antagonist oral anticoagulants in patients with atrial fibrillation. *Eur Heart J* 2018;39:1330-93.
4. da Silva RM. Novel oral anticoagulants in non-valvular atrial fibrillation.

- Cardiovasc Hematol Agents Med Chem 2014;12:3-8.
5. Yeh CH, Gross PL, Weitz JI. Evolving use of new oral anticoagulants for treatment of venous thromboembolism. *Blood* 2014;124:1020-8.
 6. Gonsalves WI, Pruthi RK, Patnaik MM. The new oral anticoagulants in clinical practice. *Mayo Clin Proc* 2013;88:495-511.
 7. Wadhera RK, Russell CE, Piazza G. Cardiology patient page. Warfarin versus novel oral anticoagulants: How to choose? *Circulation* 2014;130:e191-3.
 8. Dobesh PP, Fanikos J. New oral anticoagulants for the treatment of venous thromboembolism: Understanding differences and similarities. *Drugs* 2014;74:2015-32.
 9. Mekaj YH, Mekaj AY, Duci SB, Miftari EI. New oral anticoagulants: Their advantages and disadvantages compared with Vitamin K antagonists in the prevention and treatment of patients with thromboembolic events. *Ther Clin Risk Manag* 2015;11:967-77.
 10. Connolly SJ, Ezekowitz MD, Yusuf S, Eikelboom J, Oldgren J, Parekh A, *et al.* Dabigatran versus warfarin in patients with atrial fibrillation. *N Engl J Med* 2009;361:1139-51.
 11. Patel MR, Mahaffey KW, Garg J, Pan G, Singer DE, Hacke W, *et al.* Rivaroxaban versus warfarin in nonvalvular atrial fibrillation. *N Engl J Med* 2011;365:883-91.
 12. Granger CB, Alexander JH, McMurray JJ, Lopes RD, Hylek EM, Hanna M, *et al.* Apixaban versus warfarin in patients with atrial fibrillation. *N Engl J Med* 2011;365:981-92.
 13. Pollack CV Jr., Reilly PA, van Ryn J, Eikelboom JW, Glund S, Bernstein RA, *et al.* Idarucizumab for dabigatran reversal – Full cohort analysis. *N Engl J Med* 2017;377:431-41.
 14. Majeed A, Ågren A, Holmström M, Bruzelius M, Chaireti R, Odeberg J, *et al.* Management of rivaroxaban-or apixaban-associated major bleeding with prothrombin complex concentrates: A cohort study. *Blood* 2017;130:1706-12.
 15. Beyer-Westendorf J, Gelbricht V, Förster K, Ebertz F, Köhler C, Werth S, *et al.* Peri-interventional management of novel oral anticoagulants in daily care: Results from the prospective Dresden NOAC registry. *Eur Heart J* 2014;35:1888-96.
 16. Albaladejo P, Bonhomme F, Blais N, Collet JP, Faraoni D, Fontana P, *et al.* Management of direct oral anticoagulants in patients undergoing elective surgeries and invasive procedures: Updated guidelines from the French working group on perioperative hemostasis (GIHP)-September 2015. *Anaesth Crit Care Pain Med* 2017;36:73-6.
 17. Levy JH, Ageno W, Chan NC, Crowther M, Verhamme P, Weitz JI, *et al.* When and how to use antidotes for the reversal of direct oral anticoagulants: Guidance from the SSC of the ISTH. *J Thromb Haemost* 2016;14:623-7.
 18. Capranzano P, Micciché E, D’Urso L, Privitera F, Tamburino C. Personalizing oral anticoagulant treatment in patients with atrial fibrillation. *Expert Rev Cardiovasc Ther* 2013;11:959-73.